

Therapeutic Management of Hospitalized Children With MIS-C, Plus a Discussion on MIS-A

Last Updated: February 29, 2024

This section outlines the COVID-19 Treatment Guidelines Panel's (the Panel) recommendations for the therapeutic management of pediatric patients with multisystem inflammatory syndrome in children (MIS-C). The case definition for MIS-C from the Council of State and Territorial Epidemiologists (CSTE) and the Centers for Disease Control and Prevention includes individuals aged <21 years.¹ The recommendations in this section encompass this age group. There are few randomized controlled trials that directly compared different treatment approaches for MIS-C, and these trials have limitations. Because of those limitations, the Panel's recommendations for the therapeutic management of patients with MIS-C are primarily based on data from large descriptive and observational comparative effectiveness studies. For information on the clinical manifestations of MIS-C, see [Special Considerations in Children](#).

Multisystem Inflammatory Syndrome in Adults

Adults can present with a syndrome similar to MIS-C, termed multisystem inflammatory syndrome in adults (MIS-A).² The published literature on MIS-A is restricted to small case series and observational epidemiologic studies that provide little data to guide treatment decisions in patients with MIS-A.³⁻⁵ Although the therapeutic management of MIS-A has not been studied, it is reasonable to extrapolate from data on treating patients with MIS-C to aid in the management of individuals with MIS-A.

Table 3d. Therapeutic Management of Hospitalized Patients With MIS-C

	Panel's Recommendations
MIS-C	<p>Initial treatment for MIS-C includes both immunomodulatory and antithrombotic therapy.</p> <p><i>Initial Immunomodulatory Therapy</i></p> <ul style="list-style-type: none"> • IVIG 2 g/kg IBW IV (up to a maximum total dose of 100 g) plus low to moderate dose methylprednisolone (1–2 mg/kg/day IV)^a or another glucocorticoid at an equivalent dose^a (AIIb). • Glucocorticoid monotherapy, only if IVIG is unavailable or contraindicated (BIIa). • IVIG monotherapy, only if glucocorticoids are contraindicated (BIIb). <p><i>Intensification Immunomodulatory Therapy</i></p> <ul style="list-style-type: none"> • Intensification therapy is recommended for children with refractory MIS-C who do not improve within 24 hours of receiving initial immunomodulatory therapy (AIII). One of the following can be used (listed in alphabetical order): <ul style="list-style-type: none"> • High-dose anakinra 5–10 mg/kg/day IV (preferred) or SUBQ in 1–4 divided doses^b (BIIb) • Higher-dose glucocorticoid (e.g., methylprednisolone 10–30 mg/kg/day IV for 1–3 days, up to a maximum of 1,000 mg/day, or equivalent glucocorticoid for 1–3 days)^{a,b} (BIIb) • Infliximab 5–10 mg/kg IV for 1 dose^{b,c} (BIIb) <p><i>Antithrombotic Therapy</i></p> <ul style="list-style-type: none"> • Low-dose aspirin (3–5 mg/kg PO once daily, up to a maximum dose of 81 mg) for all patients without risk factors for bleeding (AIII), AND • Anticoagulation for patients who fall under 1 of the following clinical scenarios: <ul style="list-style-type: none"> • Therapeutic anticoagulation for patients with large CAAs according to the American Heart Association guidelines for Kawasaki disease (AIII). • Therapeutic anticoagulation for patients with moderate to severe LV dysfunction who have no risk factors for bleeding (AIII). • For patients with MIS-C who do not have large CAAs or moderate to severe LV dysfunction, consider prophylactic or therapeutic anticoagulation on an individual basis, taking into consideration risk factors for thrombosis and bleeding. See Table 3e for additional information.
<p>Each recommendation in the Guidelines receives a rating for the strength of the recommendation (A, B, or C) and a rating for the evidence that supports it (I, IIa, IIb, or III). See Guidelines Development for more information.</p>	

^a The duration of glucocorticoid therapy may vary. When a patient shows clinical improvement (e.g., resolution of fever, improvement of organ function, reduction of levels of inflammatory markers), a steroid taper should be initiated. Typically, the patient's clinical status guides the taper, and it continues for several weeks to avoid rebound inflammation. See Table 3e and text below.

^b In certain patients with severe illness, intensification therapy may include dual therapy with higher-dose glucocorticoids plus anakinra (**BIII**) or higher-dose glucocorticoids plus infliximab (**BIII**). **Anakinra and infliximab should not be used in combination.**

^c **Infliximab should not be used** in patients with macrophage activation syndrome.

Key: CAA = coronary artery aneurysm; IBW = ideal body weight; IV = intravenous; IVIG = intravenous immunoglobulin; LV = left ventricular; MIS-C = multisystem inflammatory syndrome in children; PO = oral; SUBQ = subcutaneous

Table 3e. Dosing Regimens for the Drugs Recommended for the Treatment of MIS-C

	Dosing Regimens <i>For infants, children, and adolescents unless otherwise specified.</i> <i>The doses listed are for FDA-approved indications for other diseases or from reported experiences or clinical trials.</i>	Adverse Events	Monitoring Parameters
Intravenous Immunoglobulin	<p>IVIg 2 g/kg IBW IV (up to a maximum total dose of 100 g)</p> <p>In the event of cardiac dysfunction or fluid overload, consider administering IVIg in divided doses (i.e., IVIg 1 g/kg IBW IV, up to 50 g daily for 2 doses).</p>	<ul style="list-style-type: none"> • Hypersensitivity • Fever • Chills • Flushing • Hemolytic anemia 	<ul style="list-style-type: none"> • Renal function • Urine output • CBC with differential • Infusion-related AEs • Anaphylaxis • Signs and symptoms of hemolysis
Methyl-prednisolone	<p>Methylprednisolone 1–2 mg/kg IV every 12 hours</p> <p>Intensification immunomodulatory therapy: If the patient does not respond to 1–2 mg/kg IV every 12 hours, increase the dose to 10–30 mg/kg/day IV for 1–3 days (up to a maximum of 1,000 mg/day).</p> <p>Glucocorticoids should be tapered gradually after signs of clinical improvement. The duration of the taper will depend on the patient's clinical status.</p>	<ul style="list-style-type: none"> • Adrenal suppression • Hyperglycemia • Sodium retention • Fluid retention • Leukocytosis • Immune suppression • Psychiatric disturbances 	<ul style="list-style-type: none"> • Blood pressure • CBC with differential • BMP
Anakinra	Anakinra 5–10 mg/kg/day IV (preferred) or SUBQ in 1 to 4 divided doses	<ul style="list-style-type: none"> • Headache • Fever • Hypersensitivity • Immune suppression • Transaminase elevation • Injection site reactions (for SUBQ) 	<ul style="list-style-type: none"> • CBC with differential • LFTs • SCr
Infliximab	Infliximab 5–10 mg/kg IV for 1 dose	<ul style="list-style-type: none"> • Infusion-related reaction • Headache • Immune suppression 	<ul style="list-style-type: none"> • Monitor vital signs every 2–10 minutes during infusion. • CBC with differential
Aspirin	Aspirin 3–5 mg/kg PO once daily (up to a maximum of 81 mg)	<ul style="list-style-type: none"> • Gastrointestinal ulcers • Hypersensitivity 	<ul style="list-style-type: none"> • Signs or symptoms of bleeding • Renal function
Enoxaparin	<p>For Prophylaxis</p> <p><i>Aged >2 Months to <18 Years</i></p> <ul style="list-style-type: none"> • 0.5 mg/kg SUBQ every 12 hours (up to maximum of 30 mg) <p>For Treatment</p> <p><i>Aged >2 Months to <18 Years</i></p> <ul style="list-style-type: none"> • 1 mg/kg SUBQ every 12 hours • Monitor antifactor Xa activity (treatment goal: 0.5–1 unit/mL). 	<ul style="list-style-type: none"> • Increased risk of bleeding 	<ul style="list-style-type: none"> • CBC with differential • Renal function

Key: AE = adverse event; BMP = basic metabolic panel; CBC = complete blood count; FDA = Food and Drug Administration; IBW = ideal body weight; IV = intravenous; IVIg = intravenous immunoglobulin; LFT = liver function test; MIS-C = multisystem inflammatory syndrome in children; PO = oral; SCr = serum creatinine; SUBQ = subcutaneous

Treatment Considerations for Children With MIS-C

Initial Immunomodulatory Therapy for MIS-C

The Panel recommends consulting with a multidisciplinary team when managing immunomodulatory therapy for children with MIS-C (**AIII**). The multidisciplinary team may include experts in cardiology, hematology, infectious disease, intensive care, and rheumatology. MIS-C is defined by multiorgan dysfunction, and input from other pediatric subspecialists may be needed depending on the presentation of the individual patient. Thus, children with MIS-C should be cared for at centers with access to these pediatric specialists.

Intravenous immunoglobulin (IVIG) and glucocorticoids are the most commonly used immunomodulatory medications in reported cohorts of children with MIS-C.⁶⁻¹⁴ The American College of Rheumatology has outlined initial diagnostic and treatment considerations for patients with MIS-C and recommends using IVIG in combination with glucocorticoids as first-tier therapy for most hospitalized children with MIS-C.¹⁵ Several nonrandomized studies suggest that the use of IVIG plus glucocorticoids is associated with less treatment failure, faster recovery of cardiac function, shorter intensive care unit (ICU) stays, and less need for treatment escalation than IVIG monotherapy.^{7,16-22} Based on these data, the Panel recommends using **IVIG** in combination with low to moderate doses of glucocorticoids for children hospitalized with MIS-C (**AIIb**).

IVIG should be administered at a dose of 2 g/kg of ideal body weight, with a maximum total dose of 100 g. The patient's cardiac function and fluid status should be monitored carefully during the IVIG infusion. IVIG can be given in divided doses of 1 g/kg of ideal body weight over 2 days if there is a concern about the patient's fluid status. Methylprednisolone 1 to 2 mg/kg/day, or another glucocorticoid at an equivalent dose, is considered low to moderate glucocorticoid dosing. When the patient has improved clinically (e.g., when the patient is afebrile, end-organ dysfunction resolves, and inflammatory markers trend downward), a steroid taper should be initiated. Typically, the patient's clinical status guides the taper, and it continues for several weeks to avoid rebound inflammation.

Glucocorticoid monotherapy is an alternative initial treatment for MIS-C. Some studies have shown that patients treated with this approach had similar outcomes to patients treated with IVIG monotherapy or IVIG plus glucocorticoids.^{18,20,23,24} However, secondary analyses indicate that patients who were initially treated with IVIG plus glucocorticoids had faster time to improvement, less need for treatment escalation, and faster time to defervescence than patients who received glucocorticoid monotherapy.²⁰ Thus, the combination of IVIG and glucocorticoids appears to provide additional benefits that are not provided by glucocorticoid monotherapy.

Initial treatment that includes IVIG is also beneficial because it reduces the frequency of coronary artery aneurysms (CAAs) in patients with Kawasaki disease.^{14,25} Kawasaki disease is increasingly difficult to differentiate from MIS-C, and more recent SARS-CoV-2 variants have resulted in MIS-C presentations that are similar to Kawasaki disease.²⁶ Distinguishing MIS-C from Kawasaki disease is further complicated by the fact that seropositivity for SARS-CoV-2 is now widespread, which makes establishing the epidemiological link required for the MIS-C diagnosis difficult. For these reasons, the Panel recommends using **IVIG** plus glucocorticoids as the initial therapy for patients with MIS-C (**AIIb**). **Glucocorticoid monotherapy** is recommended **only** if IVIG is unavailable or contraindicated (**BIIa**). **IVIG monotherapy** is recommended **only** if glucocorticoids are contraindicated (**BIIb**).

Clinical Data on Initial Immunomodulatory Therapy for MIS-C

Intravenous Immunoglobulin in Combination With Glucocorticoids

No randomized clinical trials evaluating the use of IVIG plus glucocorticoids for the treatment of MIS-C

have been completed. The comparative benefit of adding steroids to IVIG for MIS-C treatment has been estimated in observational cohort studies that used statistical techniques to adjust for confounders. The first of these studies employed observational data from a national surveillance system cohort in France and used propensity matching to compare short-term outcomes in children with MIS-C who were treated initially with IVIG 2 gm/kg alone or IVIG plus methylprednisolone (most patients received 1.6–2 mg/kg/day for 5 days).¹⁶ The study team observed a lower risk of treatment failure (defined as a fever that persisted for 2 days after treatment or recurrent fever within 7 days), less need for hemodynamic support, less severe left ventricular dysfunction, and shorter ICU stays among the children who were initially treated with the combination therapy. This was a small study, and only 32 patients treated with IVIG plus methylprednisolone and 64 patients treated with IVIG alone could be matched based on propensity score.

A larger study in the United States analyzed data from the Overcoming COVID-19 surveillance registry to evaluate immunomodulatory therapy for MIS-C.¹⁷ The study included 103 patients who received initial treatment with IVIG plus glucocorticoids and an equal number of propensity score–matched patients who received IVIG alone. The risk of cardiovascular dysfunction on or after Day 2 was measured among these patients using a composite outcome of left ventricular ejection fraction of <55% or vasopressor use. The composite outcome occurred in 17% of patients in the IVIG plus glucocorticoids arm and in 31% of patients in the IVIG alone arm (risk ratio 0.56; 95% CI, 0.34–0.94). In addition, patients treated with the combination of IVIG and glucocorticoids were less likely to require adjunctive immunomodulatory therapy than those treated with IVIG alone. Methylprednisolone, the glucocorticoid that was prescribed most often, was administered to 353 patients (68% of patients, including nonpropensity score–matched patients, in the entire cohort). Among these patients, the dosing of methylprednisolone ranged from 2 mg/kg/day in 284 patients (80%) to 10 to 30 mg/kg/day in 69 patients (20%).

A third study, the international, observational BATS study, compared patients with MIS-C who received IVIG alone (n = 246) with those who received IVIG plus glucocorticoids (n = 208).¹⁸ This study found similar rates for the composite outcome of inotropic support or mechanical ventilation by Day 2 or later or death in both treatment arms. The composite outcome occurred in 44 of 221 patients (21%) in the IVIG alone arm and in 56 of 180 patients (31%) in the IVIG plus glucocorticoids arm (OR 0.77; 95% CI, 0.33–1.82). However, escalation of immunomodulatory treatment was less common among the patients who received IVIG plus glucocorticoids than among those who received IVIG alone (OR 0.18; 95% CI, 0.10–0.33). Notably, the study allowed for the inclusion of patients who had any inflammatory illness after acute COVID-19 but who did not meet the Centers for Disease Control and Prevention or World Health Organization (WHO) criteria for MIS-C. This multicenter study included sites from 34 countries, which introduced the potential for more variability in supportive care. In addition, the overall percentage of patients with abnormal cardiac findings (12% of the 538 patients) was lower than in other cohorts.

Intravenous Immunoglobulin Monotherapy

The use of IVIG is long established for patients with Kawasaki disease, a syndrome that has overlapping manifestations with MIS-C. Thus, the product's safety profile is well understood. In patients with Kawasaki disease, IVIG reduces the development of CAAs,^{25,27} a complication also observed in some patients with MIS-C. IVIG is the most frequently used therapy for MIS-C. In a national survey of U.S. institutional protocols for managing MIS-C, IVIG was the first-line therapy in 98% of 40 participating centers.²⁸

Data on the efficacy of IVIG in patients with MIS-C is extrapolated from case series that show mostly favorable outcomes. In a series of 539 MIS-C cases, 77% of the children received IVIG.¹⁴ A sizeable proportion of these children had reduced left ventricular ejection fraction at admission (172 of 503 evaluable patients [34.2%]). The symptom resolved by Day 30 in 156 of the children (90.7%). Although these studies have not described the occurrence of specific adverse events related to IVIG use, the

dosing used (IVIG 2 g/kg) has a well-established safety profile when used for Kawasaki disease.

A limitation of all published studies on IVIG use for MIS-C is the frequent and often rapid sequential addition of other immunomodulatory therapies, such as corticosteroids. In addition, there is accumulating evidence that glucocorticoids administered in combination with IVIG are more effective as treatment for MIS-C. However, IVIG monotherapy may be a reasonable treatment option for a small subset of patients with MIS-C who are stable (i.e., not in shock or with organ-threatening disease) and have contraindications for glucocorticoid therapy. Such contraindications may include concern about the impact of corticosteroids on the diagnostic evaluation or an underlying medical condition.

Glucocorticoid Monotherapy

The observational BATS study also compared initial IVIG monotherapy treatment (n = 246) with glucocorticoid treatment (n = 99) and found no differences in primary or secondary outcomes between these 2 cohorts.¹⁸ However, in a subgroup analysis of patients who met the WHO criteria for MIS-C, the glucocorticoid arm (n = 78) had significantly fewer patients who required respiratory support by Day 2 or later or died than the IVIG arm (n = 192).

In a subsequent publication, the BATS consortium reported on additional patients with MIS-C who were enrolled in the study (over 2,000 patients in total).²⁰ The study had 2 primary outcomes. The first was a composite of the need for inotropic or ventilator support on or after Day 2 or death. The second was time to improvement by 1 level on an ordinal severity scale. In this larger study, there was once again no difference in the primary outcomes among the arms in a propensity-weighted analysis (combination therapy with IVIG plus glucocorticoids was compared to IVIG alone, and glucocorticoid monotherapy was compared to IVIG alone).

In secondary analyses, patients who received combination therapy had a lower rate of treatment escalation than those who received IVIG alone, and patients who received glucocorticoid monotherapy had a lower rate of treatment escalation than those who received IVIG alone.²⁰ The combination therapy arm had a faster time to improvement, less need for treatment escalation, and a lower rate of persistent fever on Day 2 than the glucocorticoid monotherapy arm. These treatment arms had similar frequencies of CAAs measured at hospital discharge and similar CAA severity. Among the 236 patients with documented CAAs during the initial hospitalization, 196 patients had follow-up echocardiograms. More than 90% of the CAAs resolved, with similar rates of resolution across the treatment groups.

As reported in the initial publication for the observational BATS study, the inclusion criteria were broad, and the patients did not need to meet the full WHO case definition for MIS-C.²⁰ Compared to the other treatment arms, the IVIG plus glucocorticoid arm had a greater proportion of patients that met the WHO case definition for MIS-C, were ventilated and/or treated with inotropes at Day 0, and had CAAs (even before the initiation of immunomodulators). Many patients received additional immunomodulatory agents after Day 1, including 230 of 487 patients in the initial glucocorticoids alone group who also received IVIG. Finally, COVID-19 vaccination has been associated with reduced incidence and severity of MIS-C,²⁹⁻³¹ but vaccination was not evaluated in the study.

To date, the only randomized trial that evaluated treatments in patients with MIS-C was conducted in Switzerland.²³ This open-label, multicenter study compared methylprednisolone 10 mg/kg per day for 3 days (n = 37) to a single dose of IVIG 2 gm/kg (n = 38). In this study, patients met the criteria for the case definition of pediatric inflammatory multisystem syndrome—temporally associated with SARS-CoV-2 (PIMS-TS). There was no difference between the arms for the primary outcome of length of hospital stay or death. The length of hospital stay from admission to discharge was 6 days for both arms (estimated effect size -0.037 of the log₁₀ transformed times; 95% CI, -0.13 to 0.065; *P* = 0.42). No deaths were reported in either arm.

In a secondary analysis, 27% of patients in the glucocorticoid arm required respiratory support compared to 55% of those in the IVIG arm, which was a statistically significant result.²³ There was no difference between the arms for the occurrence of coronary artery enlargement. The small sample size in this study limited the power for treatment comparisons, and many patients received additional therapies for MIS-C after randomization.

Intensification Immunomodulatory Therapy for MIS-C

Children with MIS-C typically respond briskly to immunomodulatory therapy and show clinical improvements within the first 24 hours of treatment. Treatment response is characterized by resolution of fever, improvement of organ function, and reduction of levels of inflammatory markers, particularly C-reactive protein. In contrast, refractory disease is often accompanied by persistent fever, worsening organ dysfunction, and increasing levels of inflammatory markers. Intensification therapy is recommended for children with refractory MIS-C who do not improve within 24 hours of receiving initial immunomodulatory therapy (**AIII**). Children with uncontrolled MIS-C despite treatment with IVIG and low to moderate doses of glucocorticoids will often continue to deteriorate, and this decline in clinical status can be quite rapid.

No studies have compared the different intensification therapies used for patients with MIS-C. The data on this topic are limited to results from cohort studies in patients with MIS-C, opinions from experts, and clinician experiences treating children with other hyperinflammatory syndromes, such as Kawasaki disease and macrophage activation syndrome. For children with refractory MIS-C, the Panel recommends providing additional immunomodulatory therapy (listed in alphabetical order) with **high-dose anakinra (BIIB)**, **higher-dose glucocorticoids (BIIB)**, or **infliximab (BIIB)**. Currently, there is insufficient evidence to determine which of these agents is most effective for intensification therapy in patients with refractory MIS-C. In certain patients with severe illness, intensification therapy may include dual therapy with **higher-dose glucocorticoids plus anakinra (BIII)** or **higher-dose glucocorticoids plus infliximab (BIII)**. **Anakinra and infliximab should not be used in combination.** A second dose of IVIG is not commonly reported in the literature as a strategy for intensification therapy in patients with MIS-C. This may be due to the high rates of IVIG resistance, the rapid pace of disease escalation, and the risk for fluid overload in patients with MIS-C.¹⁰ Therefore, the Panel **recommends against** a second dose of **IVIG** for intensification therapy in patients with refractory MIS-C (**BIII**).

Patients with MIS-C who receive multiple immunomodulatory agents are at risk for infection and need to be monitored carefully. Most children with MIS-C were previously healthy. In patients who have an immune disorder or are taking immunosuppression therapy, the risk of infection is greater. The risks and benefits of using immunomodulatory agents in patients with MIS-C who are immunocompromised need to be evaluated on a case-by-case basis.

Clinical Data on Intensification Immunomodulatory Therapy for MIS-C

High-Dose Glucocorticoids

The use of high-dose glucocorticoids in pediatric patients with other inflammatory conditions, such as Kawasaki disease and macrophage activation syndrome, is well established.^{32,33} High-dose glucocorticoid therapy is defined as intravenous (IV) administration of 10 to 30 mg/kg/day of methylprednisolone (or an equivalent corticosteroid). Often, this higher dose of glucocorticoids is administered for 1 to 3 days before returning to low to moderate doses (1–2 mg/kg/day). Multiple observational studies have evaluated the use of high-dose glucocorticoids in children with MIS-C.^{17,34} In addition, single-center treatment protocols for MIS-C that incorporate high-dose glucocorticoids into the treatment algorithm have been published.¹⁹ Implementation of the protocols has resulted in positive clinical outcomes in patients with MIS-C.

Anakinra

Anakinra is the most commonly used biologic medication for the treatment of MIS-C in the United States.²⁸ Multiple noncomparative, observational cohorts have reported on the use of anakinra in patients with MIS-C.^{10,11,13,35-39} This medication has been used extensively and has a good safety record in pediatric patients with other hyperinflammatory syndromes (e.g., systemic juvenile idiopathic arthritis, macrophage activation syndrome).⁴⁰⁻⁴² Anakinra has also been used successfully to treat IVIG-resistant Kawasaki disease. Anakinra has a short half-life (4–6 hours), and the medication can be stopped quickly, which many providers regard as a benefit relative to longer-acting immunomodulators. The Panel's recommendation for the use of high-dose anakinra (5–10 mg/kg/day) in patients with MIS-C is based on the demonstrated efficacy of high-dose anakinra in patients with macrophage activation syndrome. The duration of anakinra therapy varies in the literature. Some clinicians prescribe anakinra as a steroid-sparing agent to manage MIS-C for longer periods (e.g., up to 2 weeks).

Infliximab

The Panel recommends a single dose of infliximab 5 to 10 mg/kg IV as an option for intensification therapy. Infliximab has been studied for the treatment of MIS-C in a single-center retrospective study that compared patients treated with IVIG alone (n = 20) to those treated with IVIG and a single dose of infliximab 10 mg/kg IV (n = 52).⁴³ Infliximab was used as the first-line therapy in this study, and the patients were not treated with glucocorticoids. The patients who received IVIG and infliximab were more likely to be admitted to the ICU and had more severe illness than those who received IVIG alone. However, the patients who received the combination therapy were less likely to require additional therapy after 24 hours (the primary outcome). In addition, patients who received IVIG and infliximab had shorter stays in the ICU and improved cardiac outcomes. These results suggest that infliximab has a therapeutic effect in patients with MIS-C.

Infliximab is approved by the Food and Drug Administration for use in children with inflammatory bowel disease and is used widely to treat juvenile idiopathic arthritis. Infliximab has also been used to treat IVIG-resistant Kawasaki disease.^{44,45} Although the half-life of infliximab in patients with MIS-C is unknown, it likely has effects that persist for several weeks. This extended period of drug activity may provide a steroid-sparing effect in patients with MIS-C.

Antithrombotic Therapy for MIS-C

The Panel recommends the use of **low-dose aspirin** for patients with MIS-C who do not have risk factors for bleeding (**AIII**). This recommendation is largely derived from experience treating children with Kawasaki disease and the increased likelihood of analogous platelet activation and endothelial dysfunction in children with MIS-C.⁴⁶ Children treated with aspirin and steroids should also receive prophylactic H2 blockers or proton pump inhibitors. Patients with MIS-C who have large CAAs (Z-score ≥ 10) should receive **therapeutic anticoagulation** according to the [American Heart Association guidelines for Kawasaki disease](#) (**AIII**). Children with left ventricular dysfunction are at risk for intracardiac thrombosis. Patients with MIS-C and moderate to severe left ventricular dysfunction who have no risk factors for bleeding should receive **therapeutic anticoagulation (AIII)**.

There is less consensus on the use of either prophylactic or therapeutic anticoagulation in patients with MIS-C who do not have large CAAs or moderate to severe left ventricular dysfunction. Children with MIS-C have marked elevations in D-dimer levels and other abnormalities of coagulation, which suggests that they may be at increased risk for thrombosis.⁴⁷ In a multicenter retrospective study of children with acute COVID-19 and MIS-C, the independent risk factors for thrombosis included indwelling catheters, older age (>12 years), malignancy, admission to the ICU, and elevated D-dimer levels.⁴⁸ In a multicenter, Phase 2 trial of enoxaparin thromboprophylaxis in children hospitalized for COVID-19 and MIS-C

(COVAC-TP), children with MIS-C frequently exhibited hyperfibrinogenemia and had significantly elevated D-dimer levels compared to children with primary SARS-CoV-2 infection.⁴⁹

Published data on the risk of bleeding in children with MIS-C who are managed with anticoagulant thromboprophylaxis are limited. Major bleeding events (as defined by the International Society on Thrombosis and Haemostasis) were observed in patients with MIS-C who were treated with anticoagulation in the aforementioned retrospective study⁴⁸ but not in the COVAC-TP trial, which employed prophylactic dosing of enoxaparin and permitted the use of aspirin at a dose of up to 5 mg/kg/day.⁴⁹ However, 5% of patients developed catheter-related thromboembolic events despite the use of enoxaparin thromboprophylaxis in the COVAC-TP trial.

Given the uncertainty regarding the benefit of anticoagulation in the treatment of MIS-C, prophylactic or therapeutic anticoagulation for children with MIS-C who do not have large CAAs or moderate to severe left ventricular dysfunction should be considered on a case-by-case basis, taking into account the risk factors for thrombosis and bleeding.

Antiviral Therapy for MIS-C

The role of SARS-CoV-2 antiviral therapy in treating MIS-C has not been systematically studied. However, it is not expected to be beneficial because MIS-C is considered an immune-mediated phenomenon that occurs weeks after primary SARS-CoV-2 infection. Therefore, the Panel **recommends against** the use of SARS-CoV-2 antiviral therapy for patients with MIS-C (AIII).

Critical Care Management

Shock occurs in approximately 50% of patients with MIS-C and may include elements of distributive, cardiogenic, or hypovolemic shock.^{14,50,51} In general, clinicians should manage shock in patients with MIS-C per the usual critical care standards outlined in the pediatric Surviving Sepsis Campaign guidelines.⁵²

References

1. Centers for Disease Control and Prevention. Information for healthcare providers about multisystem inflammatory syndrome in children (MIS-C). 2023. Available at: https://www.cdc.gov/mis/mis-c/hcp_csteccd/index.html. Accessed February 20, 2024.
2. Centers for Disease Control and Prevention. Multisystem inflammatory syndrome in adults (MIS-A) case definition and information for healthcare providers. 2021. Available at: <https://www.cdc.gov/mis/mis-a/hcp.html>. Accessed February 20, 2024.
3. Bamrah Morris S, Schwartz NG, Patel P, et al. Case series of multisystem inflammatory syndrome in adults associated with SARS-CoV-2 infection—United Kingdom and United States, March–August 2020. *MMWR Morb Mortal Wkly Rep*. 2020;69(40):1450-1456. Available at: <https://pubmed.ncbi.nlm.nih.gov/33031361>.
4. Kunal S, Ish P, Sakthivel P, Malhotra N, Gupta K. The emerging threat of multisystem inflammatory syndrome in adults (MIS-A) in COVID-19: a systematic review. *Heart Lung*. 2022;54:7-18. Available at: <https://pubmed.ncbi.nlm.nih.gov/35306376>.
5. Melgar M, Abrams JY, Godfred-Cato S, et al. A multicenter retrospective cohort study to characterize patients hospitalized with multisystem inflammatory syndrome in adults and coronavirus disease 2019 in the United States, 2020–2021. *Clin Infect Dis*. 2023;77(10):1395-1405. Available at: <https://pubmed.ncbi.nlm.nih.gov/37384794>.
6. Verdoni L, Mazza A, Gervasoni A, et al. An outbreak of severe Kawasaki-like disease at the Italian epicentre of the SARS-CoV-2 epidemic: an observational cohort study. *Lancet*. 2020;395(10239):1771-1778. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32410760>.

7. Belhadjer Z, Auriou J, Méot M, et al. Addition of corticosteroids to immunoglobulins is associated with recovery of cardiac function in multi-inflammatory syndrome in children. *Circulation*. 2020;142(23):2282-2284. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/33112651>.
8. Toubiana J, Poirault C, Corsia A, et al. Kawasaki-like multisystem inflammatory syndrome in children during the COVID-19 pandemic in Paris, France: prospective observational study. *BMJ*. 2020;369:m2094. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32493739>.
9. Whittaker E, Bamford A, Kenny J, et al. Clinical characteristics of 58 children with a pediatric inflammatory multisystem syndrome temporally associated with SARS-CoV-2. *JAMA*. 2020;324(3):259-269. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32511692>.
10. Pouletty M, Borocco C, Ouldali N, et al. Paediatric multisystem inflammatory syndrome temporally associated with SARS-CoV-2 mimicking Kawasaki disease (Kawa-COVID-19): a multicentre cohort. *Ann Rheum Dis*. 2020;79(8):999-1006. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32527868>.
11. Feldstein LR, Rose EB, Horwitz SM, et al. Multisystem inflammatory syndrome in U.S. children and adolescents. *N Engl J Med*. 2020;383(4):334-346. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32598831>.
12. Dufort EM, Koumans EH, Chow EJ, et al. Multisystem inflammatory syndrome in children in New York State. *N Engl J Med*. 2020;383(4):347-358. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32598830>.
13. Lee PY, Day-Lewis M, Henderson LA, et al. Distinct clinical and immunological features of SARS-CoV-2-induced multisystem inflammatory syndrome in children. *J Clin Invest*. 2020;130(11):5942-5950. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32701511>.
14. Feldstein LR, Tenforde MW, Friedman KG, et al. Characteristics and outcomes of US children and adolescents with multisystem inflammatory syndrome in children (MIS-C) compared with severe acute COVID-19. *JAMA*. 2021;325(11):1074-1087. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/33625505>.
15. Henderson LA, Canna SW, Friedman KG, et al. American College of Rheumatology clinical guidance for multisystem inflammatory syndrome in children associated with SARS-CoV-2 and hyperinflammation in pediatric COVID-19: version 3. *Arthritis Rheumatol*. 2022;74(4):e1-e20. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/35118829>.
16. Ouldali N, Toubiana J, Antona D, et al. Association of intravenous immunoglobulins plus methylprednisolone vs immunoglobulins alone with course of fever in multisystem inflammatory syndrome in children. *JAMA*. 2021;325(9):855-864. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/33523115>.
17. Son MBF, Murray N, Friedman K, et al. Multisystem inflammatory syndrome in children—initial therapy and outcomes. *N Engl J Med*. 2021;385(1):23-34. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/34133855>.
18. McArdle AJ, Vito O, Patel H, et al. Treatment of multisystem inflammatory syndrome in children. *N Engl J Med*. 2021;385(1):11-22. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/34133854>.
19. Jonat B, Gorelik M, Boneparth A, et al. Multisystem inflammatory syndrome in children associated with coronavirus disease 2019 in a children's hospital in New York City: patient characteristics and an institutional protocol for evaluation, management, and follow-up. *Pediatr Crit Care Med*. 2021;22(3):e178-e191. Available at: <https://pubmed.ncbi.nlm.nih.gov/33003176>.
20. Channon-Wells S, Vito O, McArdle AJ, et al. Immunoglobulin, glucocorticoid, or combination therapy for multisystem inflammatory syndrome in children: a propensity-weighted cohort study. *Lancet Rheumatol*. 2023;5(4):e184-e199. Available at: <https://pubmed.ncbi.nlm.nih.gov/36855438>.
21. Ouldali N, Son MBF, McArdle AJ, et al. Immunomodulatory therapy for MIS-C. *Pediatrics*. 2023;152(1):e2022061173. Available at: <https://pubmed.ncbi.nlm.nih.gov/37376963>.
22. Jonat B, Geneslaw AS, Capone CA, et al. Early treatment of multisystem inflammatory syndrome in children. *Pediatrics*. 2023;152(3):e2023061297. Available at: <https://pubmed.ncbi.nlm.nih.gov/37534417>.
23. Welzel T, Atkinson A, Schöbi N, et al. Methylprednisolone versus intravenous immunoglobulins in children with paediatric inflammatory multisystem syndrome temporally associated with SARS-CoV-2 (PIMS-TS): an open-label, multicentre, randomised trial. *Lancet Child Adolesc Health*. 2023;7(4):238-248. Available at:

<https://pubmed.ncbi.nlm.nih.gov/36746174>.

24. Shah AB, Abrams JY, Godfred-Cato S, et al. Treatments and severe outcomes for patients diagnosed with MIS-C at four children’s hospitals in the United States, March 16, 2020–March 10, 2021. *Pediatr Infect Dis J*. 2023;42(11):990-998. Available at: <https://pubmed.ncbi.nlm.nih.gov/37862698>.
25. Newburger JW, Takahashi M, Burns JC, et al. The treatment of Kawasaki syndrome with intravenous gamma globulin. *N Engl J Med*. 1986;315(6):341-347. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/2426590>.
26. McCrindle BW, Harahsheh AS, Handoko R, et al. SARS-CoV-2 variants and multisystem inflammatory syndrome in children. *N Engl J Med*. 2023;388(17):1624-1626. Available at: <https://pubmed.ncbi.nlm.nih.gov/36947454>.
27. Furusho K, Kamiya T, Nakano H, et al. High-dose intravenous gammaglobulin for Kawasaki disease. *Lancet*. 1984;2(8411):1055-1058. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/6209513>.
28. Dove ML, Jaggi P, Kelleman M, et al. Multisystem inflammatory syndrome in children: survey of protocols for early hospital evaluation and management. *J Pediatr*. 2021;229:33-40. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/33075369>.
29. Levy M, Recher M, Hubert H, et al. Multisystem inflammatory syndrome in children by COVID-19 vaccination status of adolescents in France. *JAMA*. 2022;327(3):281-283. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/34928295>.
30. Zambrano LD, Newhams MM, Olson SM, et al. BNT162b2 mRNA vaccination against coronavirus disease 2019 is associated with a decreased likelihood of multisystem inflammatory syndrome in children aged 5–18 years—United States, July 2021–April 2022. *Clin Infect Dis*. 2023;76(3):e90-e100. Available at: <https://pubmed.ncbi.nlm.nih.gov/35924406>.
31. Yousaf AR, Miller AD, Lindsey K, et al. Multisystem inflammatory syndrome in children among persons who completed a two-dose COVID-19 vaccine primary series compared with those reporting no COVID-19 vaccination, US national MIS-C surveillance. *Pediatr Infect Dis J*. 2023;42(12):e476-e478. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/37725819>.
32. Inoue Y, Okada Y, Shinohara M, et al. A multicenter prospective randomized trial of corticosteroids in primary therapy for Kawasaki disease: clinical course and coronary artery outcome. *J Pediatr*. 2006;149(3):336-341. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/16939743>.
33. Newburger JW, Sleeper LA, McCrindle BW, et al. Randomized trial of pulsed corticosteroid therapy for primary treatment of Kawasaki disease. *N Engl J Med*. 2007;356(7):663-675. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/17301297>.
34. Chiotos K, Bassiri H, Behrens EM, et al. Multisystem inflammatory syndrome in children during the coronavirus 2019 pandemic: a case series. *J Pediatric Infect Dis Soc*. 2020;9(3):393-398. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32463092>.
35. Çağlayan Ş, Sönmez HE, Yener GO, et al. Anakinra treatment in multisystemic inflammatory syndrome in children (MIS-C) associated with COVID-19. *Front Pediatr*. 2022;10:942455. Available at: <https://pubmed.ncbi.nlm.nih.gov/36061383>.
36. Brisca G, Consolaro A, Caorsi R, et al. Timely recognition and early multi-step antiinflammatory therapy may prevent ICU admission of patients with MIS-C: proposal for a severity score. *Front Pediatr*. 2021;9:783745. Available at: <https://pubmed.ncbi.nlm.nih.gov/34988039>.
37. Chang JC, Young CC, Muscal E, et al. Variation in early anakinra use and short-term outcomes in multisystem inflammatory syndrome in children. *Arthritis Rheumatol*. 2023;75(8):1466-1476. Available at: <https://pubmed.ncbi.nlm.nih.gov/36908050>.
38. Licciardi F, Covizzi C, Dellepiane M, et al. Outcomes of MIS-C patients treated with anakinra: a retrospective multicenter national study. *Front Pediatr*. 2023;11:1137051. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/37675397>.
39. Taddio A, Della Paolera S, Abbagnato L, et al. Early anakinra treatment improves cardiac outcome of multisystem inflammatory syndrome in children, regardless of disease severity. *Rheumatology (Oxford)*.

- 2024;63(2):366-375. Available at: <https://pubmed.ncbi.nlm.nih.gov/37647645>.
40. Eloiseily EM, Weiser P, Crayne CB, et al. Benefit of anakinra in treating pediatric secondary hemophagocytic lymphohistiocytosis. *Arthritis Rheumatol*. 2020;72(2):326-334. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/31513353>.
 41. Quartier P, Allantaz F, Cimaz R, et al. A multicentre, randomised, double-blind, placebo-controlled trial with the interleukin-1 receptor antagonist anakinra in patients with systemic-onset juvenile idiopathic arthritis (ANAJIS trial). *Ann Rheum Dis*. 2011;70(5):747-754. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/21173013>.
 42. Ter Haar NM, van Dijkhuizen EHP, Swart JF, et al. Treatment to target using recombinant interleukin-1 receptor antagonist as first-line monotherapy in new-onset systemic juvenile idiopathic arthritis: results from a five-year follow-up study. *Arthritis Rheumatol*. 2019;71(7):1163-1173. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/30848528>.
 43. Cole LD, Osborne CM, Silveira LJ, et al. IVIG compared to IVIG plus infliximab in multisystem inflammatory syndrome in children. *Pediatrics*. 2021;148(6):e2021052702. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/34548377>.
 44. Mori M, Hara T, Kikuchi M, et al. Infliximab versus intravenous immunoglobulin for refractory Kawasaki disease: a Phase 3, randomized, open-label, active-controlled, parallel-group, multicenter trial. *Sci Rep*. 2018;8(1):1994. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/29386515>.
 45. Yamaji N, da Silva Lopes K, Shoda T, et al. TNF-alpha blockers for the treatment of Kawasaki disease in children. *Cochrane Database Syst Rev*. 2019;8(8):CD012448. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/31425625>.
 46. McCrindle BW, Rowley AH, Newburger JW, et al. Diagnosis, treatment, and long-term management of Kawasaki disease: a scientific statement for health professionals from the American Heart Association. *Circulation*. 2017;135(17):e927-e999. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/28356445>.
 47. Ankola AA, Bradford VR, Newburger JW, et al. Coagulation profiles and viscoelastic testing in multisystem inflammatory syndrome in children. *Pediatr Blood Cancer*. 2021;68(12):e29355. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/34532964>.
 48. Whitworth H, Sartain SE, Kumar R, et al. Rate of thrombosis in children and adolescents hospitalized with COVID-19 or MIS-C. *Blood*. 2021;138(2):190-198. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/33895804>.
 49. Sochet AA, Morrison JM, Jaffray J, et al. Enoxaparin thromboprophylaxis in children hospitalized for COVID-19: a Phase 2 trial. *Pediatrics*. 2022;150(1):e2022056726. Available at: <https://pubmed.ncbi.nlm.nih.gov/35484817>.
 50. Abrams JY, Oster ME, Godfred-Cato SE, et al. Factors linked to severe outcomes in multisystem inflammatory syndrome in children (MIS-C) in the USA: a retrospective surveillance study. *Lancet Child Adolesc Health*. 2021;5(5):323-331. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/33711293>.
 51. Godfred-Cato S, Bryant B, Leung J, et al. COVID-19-associated multisystem inflammatory syndrome in children—United States, March–July 2020. *MMWR Morb Mortal Wkly Rep*. 2020;69(32):1074-1080. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32790663>.
 52. Weiss SL, Peters MJ, Agus MSD, et al. Perspective of the Surviving Sepsis Campaign on the management of pediatric sepsis in the era of coronavirus disease 2019. *Pediatr Crit Care Med*. 2020;21(11):e1031-e1037. Available at: <https://www.ncbi.nlm.nih.gov/pubmed/32886460>.